(GB) Paris List - Riding Mower Model 31901X42

@ Liste de piéces - Tondeuse auvtoportée modéle 31901X42

710954A 01/14/97




31901X42 ‘ REPAIR PARTS

? )
\o S
_/
N
o
NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. ALL UNNUMBERED
Use of service/replacement parts other than original ITEMS ARE INTERCHANGEABLE
equipment parts may void your warranty. WITH OPPOSITE SIDE 3116984




~31901X42 CHASSIS & HOOD ASSEMBL

KEY# PART# DESCRIPTION | Qry

3 313001-853 BRACKET, GRILLE SUPPORT LH .....cccccoibimmruennanrannes 1

4 313002-853 BRACKET,GRILLERH .............. 1

5 328154 SCREW, 5/16-18X1.0WDFLLK .... .4

6 55273 NUT, 5/16-18 WDFLLKLRG WHlZ .4

7 312908-853 HEAT SHIELD ..ot s 21

8 180020 SCREW, 1/4-20X .75 ... Lo 2

9 311245 FLATWASHER .250X.75X% INSULATE . .2

10 51335 NUT, 1/4-20 WOFLWHIZ-LK ..o 2

- 11 331796-853 CONSOLE, ...t e r e s 1

> 12 56235-853 CONSOLE, REAR COVER oo et 1
— 13 710264 SCREW, 1/4-20X.50 WAHHTAP .. 11

14 46763 RIVET, POP .187DIAX.450LG ......oveeeeeeeeeeeeeeeee 4

15 320466 DASH .o e e e 1

16 44811 SCREW, 1/4-20X1.75 oo 6

17 50352 NUT, 1/4-20WDFLLK TOPLOCK .. e

21 12506 HOOD ..ot iiict e R

22 56676 BOLT, .375X 580 HHSH 5/16-18 ...ooovoeoeeeeeoo 1

23 1498 NUT, 5/16-18 REGHEXCTRLK w.ooveoeeeeeoeooeoee 1

24 180042 SCREW, 1/4-20X1.75 HHC oo 1

25 120392 WASHER, FLAT .281X .63X.065.....oooooeeooeooeoeeenn, 3

26 309532 BEARING FLANGED ..o, 1

27 311245 WASHER FLAT. 250X .75 ..o 1

28 780029 174-20 HEX NYLOCK NUT #71035 ...ooooooieoeeoe 1

29 310801 ANCHOR, HOODLANYARD ..o 1

20 121222 ~PIN.COTTER .090 DIAX .75LG ............. 1

3 304784 - SPRING. HOOD LATCH ..o 1

32 302670 LENS HEADLAMP ............... 1

33 301452 FOIL. HEAT REFLECTOR .. el

710953 OPERATOR'S MANUAL ..ot 1

Ve




1 31901X42 REPAIR PARTS

REF. Y : :
PRE-PAINTED FENDER PG. L , ,\)
(FENDER ASSY.) v , )

REF.
CUSTOMER ASSEMBLY PG.
(SEAT)

REF. KEY#5

REF.
PRE-PAINTED FRAME PG.
(FRAME)

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. ALL UNNUMBERED
Use of service/replacement parts other than original © ITEMS ARE INTERCHANGEABLE
equipment parts may void your warranty. WITH OPPOSITE SIDE
341698A (2,2)
4




31901X42 ‘ CHASSIS ASSEMBL

g KEY# PART# DESCRIPTION QTY
i, 7/
! %g 34 331535-876 PLATE,SEAT ....oooonooeooo. 780 1
35 20507 BOLT, .437X .156 HHSH 5/16-18 .2
36 1498 NUT, 5/16-18 REGHEXCTRLK . .2
) a7 330463 SPRING, SEAT 1.500DX2.25 ..........oooecevorerrroooeeoverrenn 2
as 120392 WASHER, FLAT 281X 63X.065 ..........cc0e0oooormrvrevrce 2
ag 710264 SCREW, 1/4-20X .50 WAHHTAP .. .2
40 . FENDER ASSY. ..._..... Do )
41 710264 SCREW, 1/4-20X .50 WAHHTAP ... .4
42 126358 BOLT, 5/16-18X1.00 CARRLN .......... .2
43 55273 NUT, 5/16-18 WDFLLKLRG WHIZ ... .2
44 53446 PIN, 5/16-18 HOOD LATCH ............ .2
45 271184 NUT, 5/16-18 HEXKEPS .........ooooooooooooooosoooos oo 2

"ORDER INDIVIDUAL PARTS, SEE FENDER ASSEMBLY.




31901X42

REPAIR:PARTS

neE T RER. -
MOWER SUSPENSION PG.
_ (COVER & HARDWARE)

: REF. .~ .. -
MOWER SUSPENSION PG.
(PIN) :

(PULLEY & HARDWARE )

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Use of service/replacement parts other than original
equipment parts may void your warranty.

MOWE

R SUSPENSIO,
S euey

NPG.

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

341324A

TN




31901X42 FENDER ASSEMBLY

PART# DESCRIPTION : QTY

KEY#
1 327335 FENDER ..o Lot Otvereereerereseraeseens 1
2 9239
3 439455

. 4 301551 WASHER,.344IDX1.50DX.09CU iy oveee e 1

‘ ) 5 120373 NUT, 5/16-18 SQ ..o e 1

6 313926 BRACKET, HGT/ADJUST SUPPCRT ..o, 1
7 180077 SCREW. 5/16-18X .75 HHC ... 4
8 1498 NUT, 5/16-18 REGHEXCTRLK o.-oeooeoooooeoeee 4
9 301238 QUADRANT HEIGHT ADJUST ..o 1
10 180077 SCREW, 5/16-18X .75 HHC .......oomoioeeeoeeer 1
11 1498 NUT. 5/16-18 REGHEXCTRLK .... 1
12 322292 HANDLE LIFT /oot 1
13 300171 BOLT, .500X .270 HHSH 5/16-18 ...................... s 1
14 996418 WASHER, FLAT .506X .75X.024 ....coooooooooooo . 1
15 710205 NUT, 5/16-18 WDFLLK (15X88) .... e
17 300171 BOLT, .500X .270 HHSH 5/16-18 .. 1
18 710205 NUT, 5/16-18 WDFLLK (15X88) ... 1
19 . 9435 POINTER, HEIGHT ..cooovieeeeteceeee ot
20 138479 WASHER. | EXLK .195X.41X.03 ..... 1
21 300302 SCREW, #10X 50 HHTAPPST ........ o
25 9149 BRKT, CABLE RETAIN ............. o
26 48306 PULLEY.METAL .cooooe, .
27 58336 BOLT, 375X .375 HHSH 1/4-20 ....... .
28 780029 1/4-20 HEX NYLOCK NUT #71035 ...... e 1




REPAIR PARTS

31901X42

/\

s\\o~

1]

i N
\

N ..,A
P %@ ,./%,,ﬂ

FT

S

avg nﬁ;. !
% o
/0

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE

NCTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.

Use of service-replacement parts other than original

equipment parts may void your warranty.

3413138

WITH OPPOSITE SIDE




“
31901X42 FRAME ASSEMBLY
KEY# PART# . DESCRIPTION QTyY
1 180020 SCREW, 1/4-20X .75 HHC ..o e 1
2 9149 - BRKT, CABLE RETAIN ........... et
3 1502 NUT, 1/4-20 REGHEXCTRLK .............. .1
4 331173 FRAME,MAIN SF RIDER...................... w1
S 56362 BRKT,SUPPORT,FRONT AXLE . |
6 56030 SCREW, 5/16-18X.7SWDFLLK ... 2
7 §5273 NUT, 5/16-18 WDFLLKLRG ... 2
8 50653 GUIDE, BELT ...t 1
g 41529 NUT, 3/8-16 HXCTRLKJAM ........................ 1
10 271190 NUT, 3/8-16 HEXKEPS ........ 1
11 180124 SCREW, 3/8-16X1.25 HHC ............ 1
12 120394 WASHER, FLAT .406X .81X.065...... w2
13 45171 NUT, 3/8-16 HWDFL WHIZ-LOCK .......ocooveiirerirees 1
16 326615 BRACKET, TRANSAXLE ......ccooviiiiieenfois il 2
17 180077 SCREW, 6/16-18X .75 HHC ..... 4
18 327917 SCREW, 5/16-18X1.50HHCFT ....... 4
19 73787 WASHER, FLAT .330X .75X.1793. .4
H) 20 1498 NUT, &§/16-18 REGHEXCTRLK ...... .8
. 21 49896 BELT GUIDE ..., .1
22 271184 NUT, 5/16-18 HEXKEPS ................. 1
23 120393 WASHER, FLAT .344X .69X.065.....c.ilitenenn e 2
24 1498 NUT, 5/16-18 REGHEXCTRLK it 1
25 180022 SCREW, 1/4-20X1.00 HHC ...l 1
26 120380 WASHER, REGSPTLK.263X.49X.07 .....covvveeceeeen 1
27 120375 NUT, 1/4-20 REGHEX .....0ccili il 1
28 309770 BRKT,STABILIZER 920,436 1
29 710312 SCREW, 5§/16-18X1.00 HHC ... 1
30 138485 WASHER, EXLK .320X.61X.03 .......ocoovieirivecenn 1
31 1498 NUT, 5/16-18 REGHEXCTRLK .... e
32 49930 SCREW, 3/8-16X7.50 HHC ... 1
33 1499 NUT. 3/8-16 REGHXCTRLK ..o 2
34 325587 STRAP ASSY, PTO BELCRANK ..... .
35 8260 PIN. HAIR .091 DIAXA.66LG ...ceeoiieiecceee 1
36 326114 LIFT ASSY, LH it 1
37 325130 LIFTASSY. BH .. 1
38 325495 BRACKET, REAR HANG ......coooeoieioeceeeee,
39 330967 BOLT, 5/16-18X1.00 CARR ..........
40 1498 NUT, 5/16-18 REGHEXCTRLK ...
41 710312 SCREW,5/16-18X1.00 HHC ........
\ 42 58247 NUT, ADJUST oo
v’ 43 1498 NUT, 5/16-18 REGHEXCTRLK ....
45 180079 “SCREW, 5/16-18 X 1.00 HHC ......
B ) 46 1498 [ NUT. 5/16-18 REGHEXCTRLK




31901X42 , REPAIR PARTS

_REF )
CUST. ASSY. PG
. (STEERING WHEEL ).

s ‘.~ REF.
PRE-PAINTED FRAME PG.
. (FRAME)

\/"

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. ALL UNNUMBERED
Use of service‘replacement parts other than originai ITEMS ARE INTERCHANGEABLE
equipment parts may void your warranty. WITH OPPOSITE SIDE
341703A
10




31901X42 FRONT STEERING ASSEMBLY

KEY# PART# DESCRIPTION ( QTyY
1 . © . AXLE FRONT ASSY oo eeseeeeeos oot sone 1
1-1 312280-853 ASSY FRONT AXLE |
12 50546 BRNG, FL .7591DX1.0020DX .75 ......cooooocoomrrorsrrrrororn 4
13 310368 SPINDLEASSY,RH ceeoooeooeeeeeeeeee koo 1
1-4 36625 RING, RETEX .57X.05TRU5133-75 .. . R |
. 1-5 310367 SPINDLEASSY,LH w.ooooorereo 1
gg 16 327619 ARMASSY SF ..ot 1
= 1-7 454565 PIN, SPRING.250DIAX1.25LG HVPL 1
2 338083-853 BRACKET, HANGER ..o oo oo 1
- 3 50720 BOLY, .625X2.875 SPSH 1/2-20 ... ot
. ) 4 274654 NUT, 1/2-20 REGHXCTRLK......... A
. 5 180138 SCREW, 3/8-16X3.00 HHC +.......oooooo. .2
6 2483 WASHER,.39IDX 1.25DX.07 BELLVIL .. 2
7 780072 NUT, 3/8-16 REGHXCTRLK oo 2
8 94776 TIE ROD, WIRE FORM 18.42 LG oooooooooooo 1
9 120394 WASHER, REGSPTLK.406X.81X.065 cceeeoeeeeeeeeeeeaaannn. 2
10 137185 PIN, COTTER .125 DIAX1.00LG ........... 2
12 327399 SECTOR GEAR ..o 1
13 333289 PLATE SECTOR ..ot 1
14 330021 BUSHING, SECTOR GEAR woooooooooooeoooooooooooeo 1
15 181643 SCREW,\3/8-24X1.50 HHC ...oooeeeeeee e 1
16 845 WASHER, FLAT .390X1.25X.119 2
17 412349 NUT, 3/8-24 HXCTRLK rooooooooooooooooo 0 1
18 57158 BALL JOINT 3/8 ..o 2
19 412349 NUT, 3/8-24 HXCTRLK ............ . .2
20 325300 SHAFT, PINION-STEERING ... 1
21 325692 BRNG, FL .50 IDX1.3700DX ............ 1
22 326505 [ SCREW, 1/4-20X.75 (TQ 30-35 FT#) .... 2
23 46931 NUT, 1/4-20 WDFL MAC-LOCK ............ 2
24 20864 RING, RET E .39X.04TRU5133-50 .... 1
25 338855 TIRE&GRIM 13X5.0-6 ..oooeoeeeeenn. .2
R 25-1 338512 ) VALVE STEM ........... .2
— 25-2 338179 - RIM e e e e e e e 2
25-3 338513 BEARING ... 2
25-4 338181 TIRE 13X5-6 ...t et aeene 2
: > 26 710131 WASHER, FLAT .7551D . ovooooooeeooeoeoeoeoeeoo oo 2
.y 27 36625 RING, RETEX .57X.05TRUS5133-75 ... 4
28 40394 HUB CAP, 1.5001D X 7/8LG v...vvoooovvoooooooooooooooo 2
29 124925 NUT, 3/8-24 REGHEXJAM ... 2
30 56190 DRAG LINK oo 1
31 42815 WASHER, FLAT .755X1.53X.07 ovvoeeieeeeeeeeeeeeeeeeenne e 1

“ORDER INDIVIDUAL PARTS. ASSEMBLY NOT AVAILABLE




131901X42 | __REPAIR PARTS

—————ss————

DETAIL B’

REF.

: o 6
PRE-PAINTED FENDER PG.

(FENDER ASSY.) t o PRE-PAINTED FENDER PG.

(SCREW & WASHER) ?

=
o

DETAIL A’

-,
i

REF. .
PRE-PAINTED FENDER PG. . i
(BRACKET & NUT) L 3 i N
B B 1 3

KEY# 1=

o
"~

et o PR REF
MOWER FINAL ASSY. PG.
(TENSION SPRING)-

REF.

REF. KEY# 37

“omercr/

F.KEY# 10

——— RE

T REFL
PRE-PAINTED FRAMEFG:
i (DECKLIFT)-. "
NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. ALL UNNUMBERED
Use of service/replacement parts other than original ITEMS ARE INTERCHANGEABLE
equipment parts may void your warranty. WITH OPPOSITE SIDE
338279C
12




31901X42 MOWER SUSPENSION ASSEMBLY

KEY# PART# DESCRIPTION QTY
1 325591 LEVER,CLUTCH RH .ottt 1
2 22265 WASHER, FLAT .515X1.38X.119.. 1
3 305225 STOP, PTO ENGAGE ..o 1
4 302847 PIN, COTTER .156 DIAX1.25LG .... 1
€ % 5 331624 PUSHON GRIP ... i 1
; * 6 325590 ROD, BELCRANK LINK ........... L\ 1
7 274517 WASHER, FLAT .406X .73X.063 .. 2
- 8 8260 PIN, HAIR .091 DIAX1.68LG iuiiiueeeeivcee e 3
9 25210 WASHER, FLAT .386X1.25X.09HT .....cocoeovieemeerienn. 1
- 10 325802 SPRING, .69X7.75X.0837TENSION .....cooovvvveeeennn. 1
11 417098 WASHER, FLAT ,531X1.06X.063........coccoovverevereennnn. 2
12 8260 PIN, HAIR .091 DIAX1.66LG.......... et 2
15 180077 SCREW, 5/18-18X .75 HHC et 1
16 1498 NUT, 5/16-18 REGHEXCTRLK ... e 1
17 301239 PAWL, SQUARE ........ L e ereeeeeeseeeeameareeeereeseaanasssesrnes 1
18 303027 ROD ACTUATOR-SHORT .o eee e 1
19 58326 SPRING, HEIGHT ADJUST oo 1
20 58325 KNOB, HEIGHT ADJ PUSH BUTTON ..o 1
32 58329 GRIP, 750 OD W/ HOLE . oo 1
37 57511 LIFTICABLE 20/750LG ..o 1
38 300310 PIN,CLEVIS 310DIA+.475LG oo, 1
39 300311 RINGRETE ..o 1
40 48306 PULLEYIMETAL oo oot 1
1 300317 PIN, CLEVIS 375DIA.X 81 LG oo 1
42 8260 PIN, HAIR .091 DIAX1.66LG ..o 1
43 120375 (7NUT, 1/4-20 REGHEX ..o 1
44 0405 _.CLEVIS, LIFT CABLE ... 21
45 120372 NUT, 1/4-20 REGSQ .......... 1
46 39522 PIN, CLEVIS 312X 812.......... 1
47 121222 . PIN, COTTER .090 DIAX .75LG A
48 333903 ) LIFT COVER .., 1
e 49 120392 WASHER, FLAT .281X .63X.065 ... 1
50 300340 SCREW, #10 X .75 HHPLAST ooovoieeeeeeeeen, .3
51 331834 FOOT PAD.RH SF.FULL WIDTH GRIT. 1
a 52 331835 FOOT PAD,LH SF,FULL WIDTH GRIT ....oovvcesrersrersnns 1
13




31901X42 REPAIR PARTS

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE

Use of service/replacement parts other than original
equipment parts may void your warranty. WITH OPPOSITE SIDE
3341703A




31901X42 MOTION DRIVE ASSEMBLY
1
{1 :
\} KEY# PART# DESCRIPTION QTY
v )
1 : TRANSAXLE ......liufiiisbihies et s 1
2 303109 PULLEY, 6.6 OD VAL .ot e 1
3 50795 KEY, HI-PRO 606 .75DIAX.187WD ... 1
4 22053 RING, RETEX .58X.035TRUS100-62 .....cccoviiiiiiiiiinenns 1
5 54758 BELT, V 4L 82.00 SF DRIVE ..o 1
6 180091 SCREW, 5/16-18X2.50 HHC ... 4
7 120323 WASHER, FLAT |.344X .69X.065 .. e d
8 1498 NUT, 5/16-18 REGHEXCTRLK ... 4
9 35498 SCREW, 5/16-18X .75 WAHHTAP ..., 1
10 120638 WASHER, HVSPTLK .328X.60X.09 ...cccooeieiiriinrciaee 1
11 335218 SHIFT BRACKET ..o .
12 56255 SCREW,1/4-28X .75 NYLHHC ............ .1
13 57157 WASHER,.750X.250 ... 1
14 331800 SHIFTLEVER ..o A
15 5950 /—~WASHER, FLAT .505X 88X.13.............. .3
16 1203986 ~ . WASHER, FLAT .531X1.06X.095............. A
17 137185 PIN, COTTER .125 DIAX1.00LG ................ 1
18 321837 KNOB, ROUND 1.50DIA ... o
* CONTACT YOUR NEAREST TRANSAXLE DEALER FOR PARTS & SERVICE
e

15




31901X42 REPAIR PAR_T'S

. REF.
ENGINE & CONTROL PG..

—

REF. KEY#1

/

\@
¥. [ REF. MAIN

Jﬁ FRAME

| I 3] M

DETAIL ‘A’
NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. ALL UNNUMBERED
Use of service/replacement parts other than original ] ITEMS ARE INTERCHANGEABLE
equipment parts may void your warranty. WITH OPPOSITE SIDE
341703A

16




31901X42 MOTION DRIVE ASSEMBLY

KEY# PART# DESCRIPTION N ‘QTY
32 331438-853 PEDAL, BRAKE, CLUTCH oo e 1
a3 319676 PIN, CLEVIS .500DX4.87LG veoooooeeoeereeseooeereseemereniene: 1
¢ ) 34 2968 WASHER, FLAT .504X .75X.059 ...eveosioeveeerererrrrereseenee 4
{ 35 331972 SPACER, SLEV .53 X .62X1.240./. 1
36 56180 PIN, HAIR .53DIAX1.62LG ............ i
. 37 48761 PAD,CLUTCH/BRAKE PEDAL ...... 1
) 38 321969 IDLER ARM BRKT TRACTION ...... T
- 39 329989 BOLT, 625X 135 ..oooofoiiere oo i
40 45602 WASHER, FLAT .333X .87X.119 .... 1
41 1498 NUT, 5/16-18 REGHEXCTRLK ..... 1
42 327867 SPRING,3/4 ODX7.75X.001 ......... 1
43 39659 RETAINERBELT oooovoiovreeee 1
44 35374 PULLEY. IDLER V4L 3.06X .62..... 1
45 45892 BOLT, 3/8-16X1.50 CARRSN ........ 1
46 780072 NUT, 3/8-16 REGHXCTRLK ............. 1
47 333175 CLUTCH ROD ASSY., .268 DIA 3.92 o
48 326780 SPRING,3/80DX2.18 X.055 ....ovveeoeoeecrre oo 1
49 326890 SPRING BRAKE ..o eees e eeene e 1
50 326131 BOLT, 495X 31 HHSH5/16-18 ....ooooeeeereereeeerrsrnn 1
51 1498 NUT. 5/16-18 REGHEXCTRLK ovoooooeeeeeseeeeeeeeoen 1
54 35410 SPRING .071 X 62 X 8.37 oo 1
55 338856 TIREZRIM 18X6.50-8 orvvooooooooooooeoeeeeee oo 2
55-1 338512 [VALVE STEM coooooeeoeeeoeoee oot 2
55-2 338172 (7 BIM oo 2
55-3 339547 TIRE 18X6.5-8 ooovvoooooooes oo eeeeeo e 2
56 52928 KEY. SQUARE .187SQX2.25LG ...... L2
57 710131 WASHER, FLAT 755D ....oovoer.ne.. 4
_ 58 42815 <\ WASHER. FLAT .755X1.53X.07 ... 2
| 59 36625 / RING, RETEX .57X.05TRU5133-75 .... 2
¥ 60 40394 HUB CAP, 1.500ID X 7/8LG ............. .2
61 2016 LEVER, PARK BRAKE ... 1
‘ j 62 57828 SPRING, PARKING BRAKE ........... R
B 63 57829 =11V, =3 S 1
2

64 /710352 SPACER. 87X1.12 oo,




REPAIR PARTS

31901X42
Qo )
DETAIL ‘B’
REF.
DETAIL'B
THROTTLE CABLE
DETAIL ‘A’ i © )
DETAIL 'C’
ALL UNNUMBERED
NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. ITEMS ARE INTERCHANGEABLE
/ \RTS WITH OPPOSITE SIDE
Use of service/replacement parts other than original 331639C
ecuipment parts may void vour warranty.
18




31901X42

ENGINE & CONTROL ASSEMBLY

PART#

-

50947
138489
46708
57908
54767
54980
56472
35287
314989
300303
42258
47345
46704
57444
320031
92320
274707
308459
50607
325547
327422

CAP, OIL DRAIN VALVE ASSY ..o

DESCRIPTION C QTY
ENGINE, 10-12HP B&S (SEE ENGINE MANUAL) ........ 1
SCREW, 3/8-16X1.25 WAHHTAPB’LKP revesesvessasnnsrosene 4

WASHER, EXLK .384X.69X.04 .. lliliiinrricriririininenae 1
GASKET, MUFFLER ...ocoveeetile .
MUFFLER-DOM/EXP ROUND ..
HEAT SHIELD FOR ROUND MUFFLER .....cccocovivinnnne 1
SCREW, 5/16-18X3.50 HHC ..o l)ieveieeevececenenrsnienee 2
DEFLECTOR SIDE QUT (BS222573) ...cvcucvrmmvesrmnsenenens 1
SCREW, #8-32X .38 HHWATAP _.....coorireinincraninenes 4
TANK, FUEL 1 GAL Lot
SCREW., 25X, 75X:51 ..t eiaeeeeeesereanasseenuencnes .4
TUBING, .25X.50 10 i iteedhdeeeeereeneeessseneneeeseanasnnns J12IN.
CLAMP ,HOSE SCREW TYPE .

CAP, GAS 1-1/2-7THD ............
TIE. CABLE BLACK NYLON ...
THROTTLE CONTROL
SPEED REDUCER ..o eeeereee e
SCREW, 10-24X.50 WAHHMA ...
NUT, #10-24 HXHDNYLK ............ ;
KNOB ROUND THROTTLE ..o erecceemsenennnn s
OILDRAIN OB TUBE ..o ceeeeeveeem s eesrecerccaesnananaeanes




31901X42 | REPAIR'PARTS

REF. KEY#27

NN
~
~
Ly

Ry
~4 REF.
A‘-.:‘"\.

REF. KEY#40

(U

y{;;,!?w'

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE

Use of service/replacement parts other than original WITH OPPOSITE SIDE
337818A

equipment parts may void your warranty.

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.

20




)

U -

vour)

31901X42

PRE-PAINTED DECK ASSEMBLY

KEY# PART# DESCRIPTION QTY
1 321982-853 ) DECK, MOWER 30" ...t csenc e itinassnanans 1
2 57318 GUIDE, BELT ..uoeticerereenrrereeie b fencinaia s 1
3 1498 NUT, 5/16-18 ..o ... 1
4 317017 BRACKET, CHUTE MOUNT .....ocinmreeicstisse il 1
5 314702 SPACER, SLEEVE .......iimenrrmrcen et iasiessaensenes 1
6 120230 BOLT, 5/16-18 X 1.25 ..o et 1
7 1498 NUT, 5/16-18 ...t atisa s s e 1
8 45602 WASHER, FLAT 333X .87 X .119(.. .1
9 126216 BOLT, 5/16-18 X .75 ............. .1
10 1498 NUT, 5/16-18 ....cuuerreeieeeeieeee .1
11 311237 BRACKET, MOUNTING, FRONT .1
12 §7072 BOLT, 5/16-18 X .63 ............o.0odeboboee .3
13 120393 WASHER, FLAT .344 X .69 X 065 . .3
14 1498 NUT, 5/16-18 .......reeecciiciincicecnncnns .3
19 337910 BRACKET, DECK LIFT, RH Lot -1
20 180077 SCREW, 5/16-18 X .75 ..... Fevrerssesseeraesrsnasanansaes .4
21 1498 NUT, §/16-18 ...l .4
22 310667 BRACKET, LH, LIFT REAR .. .1
27 313688 ASSEMBLY, QUILL .............. 1
27-1 314272 QUILL ..o .1
27-2 314274 TUBE, SPACER ...t eeiccase e W1
27-3 313576 BEARING, BALL e .2
28 35498 SCREW, 5/16-18 X .75 ...ooiniirieeneereeiniccnnicnns 5
29 138485 WASHER, .820 X .61 X .03 ..o 5
30 321146 SPACER, SLEEVE ... 1
31 314273 PULLEY ASSEMBLY ...t 1
32 22265 WASHER, FLAT 515X 1.38 X 119 1
33 1500 NUT, 172-13 et 1
34 321144 SHAFT, QUILL ...t 1
35 313577 SHIELD, DUST, BEARING ..o 1
36 313584 HUB, BLADE ADAPTOR ...t 1
37 329988 BLADE, 307 ...ttt st 1
38 22265 WASHER, FLAT 515X 138 X . 119 e 1
39 1500 NUT, 1/2-13 e e RO |
40 -12229 BRACKET, IDLER ASSEMBLY .. e 1
40-1 313510 BRACKET, ARM, IDLER ... 1
40-2 306873 BRAKE PAD ..ottt s 1
40-3 41601 RIVET oot R4
41 180113 SCREW, 5/16-18 X 3.00 .....ccociiiriirereeer e 1
42 45602 WASHER, FLAT 333X 87X 119 e 1
43 -~ 8211458 SPACER, SLEEVE ... e 1
44 44108 NUT, 5/16-18 ........cccecee.ee R |
45 180079 SCREW, 5/16-18 X 1.00 ...coormiiiiiimie e 1
46 44108 NUT, 5/16-18 .ot 1
a7 35410 SPRING ..ottt ettt e 1
48 302357 LINK i |
49 1498 NUT, 5/16-18 .ot .1
50 50520 SPACER ..o .1
51 126216 BOLT, 5/16-18 X .75 .. 1
52 1498 NUT, 5/16-18 ................ .1
83 337628 ROD, IDLER PIVOT .. .1
54 304420 BOLT, 500 X 2.15 .ot .1
&5 337621 IDLER PIVOT ASSEMBLY ....cccoviiiniinieen .1
586 996416 WASHER, FLAT 391 X 1.00 X .125... .2
57 1499 NUT, 378-16 oottt 1

21




31901X42 REPAIR PARTS

~7— REF.
x» , ENGINE DRIVE
{ SHAFT

a2 DETAIL A’

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. ALL UNNUMBERED
Use of service/replacement parts other than original ITEMS ARE INTERCHANGEABLE
equipment parts may void your warranty. WITH OPPOSITE SIDE

3382768

22




31901X42

'FINAL DECK ASSEMBLY

S/

KEY# PART#

1 B
2 57325
3 39659
4 22265
5 45074
6 25210
7 39659
8 780072
10 321147
11 47817
12 56180
13 315314
14 314975
15 304424
16 328035
20 120383
21 182764
24 338333
25 311236-853
2 18007¢
27 58247
28 1498

* REFERENCE ONLY

/WASHER, 450X .78 X 12 oo
" SCREW. 7/16-20 X 3.25 ..o,

DESCRIPTION " QTY

DECK, 30" SUSPENDED .....e.iiimeeoereetseserecnsesecveesreneens
BOLT, 3/8-16 X 2.00 .
RETAINER, BELT ... /oo

WASHER, FLAT 515X 1.38 X .119
PULLEY, IDLER VAL ...l
WASHER, FLAT .386 X 1.25 X .09
RETAINER, BELT ...ooo/oeeerreeeeeeres e escnnenes
NUT, 3/8-16 lovrvoioeeeeeeeeesss e eenieees .
BELT. VAL 54.0 ./ eoooooeooeo oo
PIN, CLEVIS LONG _......vvmveroreeanerre oo seneere e seees 1
PIN, HAIR Lo

CHUTE DEFLECTOR ...ooooceoceecrrrs oo
SPRING, TORSION CHUTE DEFLECTOR
ROD. PIVOT DECK .....ooorvmrrererceeees
PULLEY, ENGINE ......

SPRING, TENSION ... 1
BRACKET, BAR, TOW, FRONT ..ot 1
SCREW, 5/16-18 X 1.00 2
NUT, ADJUST ORI .2
NUT, 57168-18 .o 2




31901X42

REPAIR PARTS

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Use of service/replacement parts other than original
equipment parts may void your warranty.

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

341702A

)




31901X42 ELECTRICAL ASSEMBLY

e

. KEY# PART# DESCRIPTION QTy
L 1 331739 WIRE HARNESS SF 8-12B&S oovvovoooooooeeoeors oo 1
2 41482 PRESS CLIP,1.380LG .255iD ..... 2
3 303064 ASSY,LIGHT WIRE-1/8 TURN ..ooovveeeeeeererreresererasereen 1
4 52572 BULB, HEADLAMP ..o 2
5 57444 TIE. CABLE BLACK NYLON ... 1
6 41482 PRESS CLIP,1.380LG .255ID w..coveeeereeeeeeeeneesereeeenneanen 2
9 327354 SWITCH,IGNITION & LIGHTS DELTA.. e
10 327352 NUT, 5/8-BACME DELTA FOR BOOT .......oovmvvcrireerreenen 1
11 327350 KEYIGNITION .-.eoreeoeee oo ressveseenssnnn 1
12 57476 SWITCH.SCR MNT oo eeeee s e esasnanrane 2
13 300302 SCREW, #10 X .50 HHTAPPST .... 2
14 53716 SOLENOID oo e eee s esreneerreseraseerene 1
15 187745 SCREW, 1/4-20X .75 HXSEMMA ..o esrrereene 2
16 578962 WASHER, FLAT .281X1.00X.063..... et
17 780029 174 -20 HEX NYLOCK NUT #71035 ....oooovverreereeranlon 1
18 271172 NUT, 1/4-20 REGHEXKEPS .oorooo v sesverenessens i 1
19 271187 NUT, 5/16-24 HKEPS ..oocomeeeereeeeresermsssssrensleonrans 2
20 55511 WIRE, GROUND, 12.5" oo eesisioan 1
21 271184 NUT, 5/16-18 HEXKEPS ..o.eeeeeeeeeeeereeeeeeressllonmnnrionas 1
22 57547 SWITCH, SEAT oo eeeseeeseesen st basnenbins 1
23 160505 SCREW, 1/4-20X .38PHPNHMA ..ooeoeeeeeeeeeeeesiioriaens 2
‘ 24 302257 BATTERY 12V 7 PLATE oo viisiine et 1
§ 25 329175 BATTERY BRACKET ... e
: 26 710264 SCREW, 1/4-20X 50 .o dedsbosloasisdonsenearrnen 1
29 180020 SCREW, 1/4-20X .75 HHC .ot 2
30 271172 NUT, 1/4-20 REGHEXKEPS ...ttt nereeneens 2
— 31 302031 FUSE SPADE TYPE 32V 15A ...fimeeoioieee oo eseereeeeae e 1
33 57444 TIE, CABLE BLACK NYLON 5.62L ool eeeee 1
34 308201 INSULATOR, BATTERY BOOT oo eereeeeeeeeererren 1
35 124818 NUT, 1/4-20 REGHXUAM ..o ioieeesir oo eeeeeeeree e 1
40 57220 SCREW. #12 X .50 PHPNHTAP oo 2

YOU MAY PURCHASE A MAINTENANCE-FREE BATTERY AT YOUR LOCAL HARDWARE STORE.
OUR REPLACEMENT BATTERY IS A DRY BATTERY.

SCHEMATIC DRAWING

B 5 Alll]ie [I-=3
P 2= i gz
s |=om ® |-
15 NP, CREEN/WHITE
I o
b Q=" Pg p .
PN =iy = —
So—TELO0Y e TELow % @ b o4
§ w QUITCH SweH 2 o 0
o \k BAX 1 Goue
L r GS BLUE e
? i o
Q BLACX AT SYH TONTION SMTCH 3T
e K1) j SHETY CROUT POSITION |G [M|L[B[S
\f‘—-——r———®u o L OFF PRy
RUN/LIGHT o~te
— RUN
START 1o
A o] /A A
AUE @ q0es BLACK HEADLUIGHTS
@ L] BAX A
331739




31901X42

REPAIR PARTS

7

<772
2

i

. %

N

—~—

~

341701A

26




. 31901X42

M

@

A

X

EY# PART#
402700
402701
305603
307276
307277
326587
710756
402214
402702
338542
338543

1
2
3
4
5
6
7
8
¢
1
1

- O

N/

DECAL ASSEMBLY

DESCRIPTION A
DECAL. CAUTION DECK LH ....
DECAL, CAUTION DECK RH CUT HND .
PAD. 18X6 FOAM HOOD ... -
PAD. 15X7 FOAM HOOD
PAD. 12X4 FOAM HOOD
DECAL. DASH STD ......
DECAL. SHIFTER "CE" ...
DECAL. HEIGHT ADJUST Loucoooreeeeriecnanes
DECAL. BRAKE/CLUTCH PICTOGRAM ...
DECAL. DRAWBAR WARN M#44X6138 ...
DECAL. HOT SURF WARN M#44X5936 .........o.oooecocree




31901X42

REPAIR PARTS

y

7

Y

77

i

KRR 2

i
7 %/// 2
.
G
7

L LRI

.

341855A

o

28




L

31901X42 DECAL ASSEMBLY
et e e —— M
KEY# PART# DESCRIPTION QTyY
1 322699 DECAL, TAPE 8 MIL VINYL'.
2 308492 DECAL FOIL, LENS REFLECTOR'.
3 711003 DECAL. HOOD JARDIPRO LH ...
4 711004 DECAL, HOOD JARDIPRORH ....
5

NOT A SERVICEABLE PART




31901X42

»

CUSTOMER ASSEMBI

KEY#

OO~ W Wy

’ ’)"

.

DETAIL )

.

PART#
331524
331637
710312
643958
120393
330510
331322
301413
456378

3

DESCRIPTION QTYy
SEAT oo 1
BOLT. .500X .10HHSH 5/16-18 ... .2
SCREW. 5/16-18X1.00 HHC ... |
HANDLE, WING NUT BLACK ... " 1
WASHER, FLAT 344X 69X065 ... . " 1
STEERINGWHEEL ... ...~ 1
COVER. STEERING SHAFT ... "
SPACER. STEERING SHAFT ...
PIN. SPRING 250D1AX2.00LG ...~

3320768

30




